Spare parts list

swingo

2100pnicro

TASKI

Sealed AirD

Diversey Care

Edition: V1.02/2016



Table of contents

TASKI swingo 2100uicro
Base compl
Lower part
Steering unit (4131239)
Drive unit
Encoder kpl
Pedals
Brush lowering unit compl (4131396)
Lever offset
Pulley (4131701)
Brush drive compl (4131391)
Lever
Deflector
Squeegee compl (4131472)
Squeegee compl
Pump
Electrical parts
Lowering unit
Charger
Front Cover kpl.
Magnetic valve 24V compl (4126924)
Wire 25 mm? 4 AWG black (4084170)
Guidance
Control board set (4132163)
Height adjustment
Hub (4131512)
Water connection (8502830)
Tank
Suction hose (4131485)
Upper part, Tank
Seat
Driver seat
Electrical diagram

Page 2 /71 Edition: V1.02/2016

10
12
14
16
18
20
22
24
28
30
32
34
36
38
40
42
44
46
48
50
52
54
56
58
60
62
64
66
68
70

07.11.2016



TASKI swingo 2100picro

Article no. Description Quantity Unit
Base compl

4130800 Key 1 PC

4121560 Key ring 1 PC

Electrical diagram

Page 3/71 Edition: V1.02/2016 07.11.2016



Base compl

Article no. Description Quantity Unit
Lower part

4084170 Wire 25 mm? 4 AWG black 3 PC

4131985 Foam insert 1 PC
Guidance
Tank

4109990 Screw delta PT Torx 60x25 6 PC

Upper part, Tank
Seat

Page 4/ 71 Edition: V1.02/2016 07.11.2016



Lower part

4030840

4006100

4131555 4129073

4110070~

4064840 4199843

4130883 4131455

4006060 4122143

4122150 1087930

4131238 " 4006430
/4006520

4131868 1061750

4131498 4007330

4019790 1023860

4007780

4131540 4131686

4108420 a7

4016140 s

SF  SEASSSEStItsSISassd 8
o SIFITIITEIOL I ITIS &
=R TR Y R R YT R ERRR YRR RS ¥

Page 5/71 Edition: V1.02/2016 07.11.2016



Lower part

Article no.
4131386
4131239
4027970
4031060
4006520

4007470

4006060
4017370
4131238
4131703
4131704
4131540
4007780
4064840
4131503
4027220

4122950

4007330
4017370
4131455
4122950

4122150
4131862

4122221
4122143
4122131
4131371
4065230
4131484
4129246

Page 6 /71

Description
Chassis

Steering unit
Washer 10,5/20x2
Self-locking nut M10

Socket head cap screw
M6x30

Washer 6,4/12x1,6
Drive unit

Hexagon screw M8x20
Adhesive locking middle

Drive wheel 250/60 grey

Drive wheel 250/70 brown

Drive wheel 250/70 red
Disc

Spring lock washer 8,1
Hexagon screw M8x25
Sensor

Raised cheese hd.screw
M3x10

Thread form screw torx
M4x10

Self-locking nut M4
Adhesive locking middle
Holder

Thread form screw torx
M4x10

Grommet 28

Roller chain
3/8"x7/32"-61

Chain joint 3/8"x7/32"
Chain wheel T8
Extensible pin 5x24
Support

Hexagon screw M8x16
Rod

Slide bearing 20/23/30x7

Edition: V1.02/2016

Quantity

NS N = R

N N B O O N N N N B ©

N B PN

= 0

N B A BB R e

Unit
PC
PC
PC
PC
PC

PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC

PC
PC
PC
PC

PC
PC

PC
PC
PC
PC
PC
PC
PC

used for

Standard
Option
Option

07.11.2016



Lower part

Article no.
4023470

4064780
4122117
4069420
4007340

4006430

4131396
4006530

4023860
4131391
4122480

4039680

4131472

4131479
4130883
4131498
4030840
4019790
4017370

4129073

4028450
4028450
4122308
4131362
4110070
4006100
4055130

Page7/71

Description
Retaining ring 20 A

Washer 20/32x0,5
Cardan joint 17
Hexagon screw M8x35
Self-locking nut M8
Pedals

Socket head cap screw
M6x12

Brush lowering unit compl

Socket head cap screw
M8x20

Hexagon nut M5
Brush drive compl

Socket head cap screw
M8x20

Lubricant synsetral 53B
1000gr

Squeegee compl

Squeegee compl

Flexible hose 34/39 compl
Hose socket

Hose socket

Hexagon screw M6x16
Washer 6,4/20x1,5
Adhesive locking middle
Pump

Raised cheese hd.screw
M6x16

Hose clamp 11-16

Hose clamp 11-16

Hose clamp 14,5-16
Platform

Washer 8,4/25x2
Hexagon screw M8x40/22

Hexagon screw M8x30

Edition: V1.02/2016

Quantity

N N P N

R R O R i

= N B = N = N

Unit
PC
PC
PC
PC
PC

PC

PC

PC
PC
PC

PC

PC

PC

PC
PC
PC
PC
PC
PC

PC

PC
PC
PC
PC
PC
PC
PC

used for

Masch. no: 1998 / 10.
2016 ==>

==> Masch. no: 1997 /
10. 2016

07.11.2016



Lower part

Article no.
4006060

4131414
4110070
4006530

4131868

4006530

4131555
4129843
4129843

4110070
4069420
4131868
4016140
4007340
4131687
4131686
4087930

4131666
4129073

4047420

4067140

4017370
4108420

4079170

4017370
4131671
4129073

Page 8 /71

Description
Hexagon screw M8x20

Support
Washer 8,4/25x2

Socket head cap screw
M8x20

Plug 21
Electrical parts

Socket head cap screw
M8x20

Anti slip mat

Hose NW 23 PA

Hose NW 23 PA

Front Cover kpl.
Washer 8,4/25x2
Hexagon screw M8x35
Plug 21

Hexagon screw M8x70/22
Self-locking nut M8
Cover

Cover

Screw delta PT Torx
60x16

Cover

Raised cheese hd.screw
M6x16

Connection bloc 2-ways
2,5 mm?2

Raised cheese hd.screw
M3x16

Adhesive locking middle

Connection bloc 2-ways
10 mm?

Socket head cap screw
M4x20

Adhesive locking middle
Cover

Raised cheese hd.screw
M6x16

Edition: V1.02/2016

Quantity

A B~ N P

0,850
0,440

N B B N N N N &

=

Unit
PC
PC

used for

PC
PC

PC

PC

PC

PC
PC
PC
PC
PC
PC
PC
PC

PC
PC

PC

PC

PC
PC

PC

PC
PC
PC

07.11.2016



Lower part

Article no. Description Quantity Unit used for
4023260 Cable tie 200 24 PC

Page 9/ 71 Edition: V1.02/2016 07.11.2016



Steering unit (4131239)

Edition: V1.02/2016 07.11.2016

Page 10/ 71



Steering unit (4131239)

Article no.
4122500
4131705
4131706

Page11/71

Description

Wheel 200/50
Wheel 200/50 brown
Wheel 200/50 red

Quantity

Edition: V1.02/2016

Unit
PC
PC
PC

used for
Standard
Option
Option

07.11.2016



Drive unit

4131543

40074404

07.11.2016

Edition: V1.02/2016

Page 12 /71



Drive unit

Article no.
4131237
4132164
4131543

4007440

4006410
4017370

Page 13/71

Description

Drive unit compl

Brake set

Magnet compl

Encoder kpl

Washer 4,3/ 9x0,8

Socket head cap screw M4x10

Adhesive locking middle

Edition: V1.02/2016

Quantity

Unit

PC
PC
PC

PC
PC
PC

07.11.2016



Encoder kpl

Page 14 /71 Edition: V1.02/2016 07.11.2016



Encoder kpl

Article no. Description Quantity Unit
4131524 Housing 1 PC
4131514 Rotary encoder 1 PC
4131525 Cover 1 PC
4062760 Screw for plastic KA30x8 3 PC

Page 15 /71 Edition: V1.02/2016 07.11.2016



Pedals

402112C

07.11.2016

Edition: V1.02/2016

Page 16/ 71



Pedals

Article no.
4131522
4131521
4131528
4131527
4129246
4129039
4131509
4027220
4131523
4007440
4079170
4042640
4021120
4067140
4131678
4017370

Page 17 /71

Description

Pedal

Support

Axle

Axle

Slide bearing 20/23/30x7
Torsion spring

Sensor

Raised cheese hd.screw M3x10
Bush 4,2/7,5x14

Washer 4,3/ 9x0,8

Socket head cap screw M4x20
Socket head cap screw M8x30
Microswitch

Raised cheese hd.screw M3x16
Bush 12,5/20x38

Adhesive locking middle

Edition: V1.02/2016

Quantity

H N N R H W N N N H N N R B B R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

07.11.2016



t compl (4131396)

ing uni

Brush lower

4023260

Q

4131408

& 4130234

.

.

4131397 __
4131425
4028230
4013340
4129011

4127022

4065050

(-

07.11.2016

Edition: V1.02/2016

Page 18/ 71



Brush lowering unit compl (4131396)

Article no.
4131399
4131403
4127359
4131408
4129011
4013340
4131397

4019410
4017370
4131412
4006050
4017370
4127185
4131884
4058370
4127022
4028230
4131406
4131649
4131425
4131744
4130234
4065050
4131405
4131567
4023260
4065050
4017370

Page 19/71

Description

Holder

Holder

Slide bearing 16/18/24x6
Support

Flange bolt

Retaining washer 12

Lever

Lever offset

Socket head cap screw M5x8
Adhesive locking middle
Flange bolt

Hexagon screw M6x20
Adhesive locking middle
Linear drive 24V 50mm

Wire harness

Retaining washer 6

Bolt

Hexagon screw M8x45
Flange bolt

Pressure spring

Metal rope compl

Pulley

Flanged bush spec

Socket head cap screw M8x12
Plate

Wire harness

Cable tie 200

Socket head cap screw M8x12
Adhesive locking middle

Edition: V1.02/2016

Quantity

N 0 DM P 0O L P

H B U R R N N NN RF H B R WRHE B B R R B U

Unit

PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

07.11.2016



Lever offset

Page 20/ 71

4026220

4131419
4131413

4131750
4126534
4131721
4131394

Edition: V1.02/2016

4122651
4007340

4131700
4131411

4131719

4022420

07.11.2016



Lever offset

Article no.
4131750
4022420
4131422
4039680
4126534
4026220
4131419
4131727
4131701
4131717
4017370
4131416
4131420
4049610
4017370
4131700
4131411
4007340
4131413
4131394
4006410
4131721
4006410
4017370
4131719
4122651

Page 21/71

Description

Lever

Ball bearing 6005 2RS

Lever

Lubricant synsetral 53B 1000gr
Bolt

Retaining washer 7

Flange bolt

Disc spring 17,3/27,7x0,4
Pulley

Flange bolt

Adhesive locking middle
Cover

Disc

Socket head cap screw M8x55/28
Adhesive locking middle
Pulley

Clamping part

Self-locking nut M8

Metal rope 3 x 385

Support

Socket head cap screw M4x10
Clamp

Socket head cap screw M4x10
Adhesive locking middle
Double nipple 10

Retaining ring 12 A

Edition: V1.02/2016

Quantity

N N P B B N B N H H B R B B B R R B W KR N R B B D R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

07.11.2016



Pulley (4131701)

Edition: V1.02/2016



Pulley (4131701)

Article no. Description Quantity Unit

4031030 Ball bearing SS 6003 2RS 2 PC

Page 23 /71 Edition: V1.02/2016 07.11.2016



Brush drive compl (4131391)

4039680
4127926
4131869
4129898

4083310
4131400
4131699

S

4065050
4122763
4131390
4131389
4123215
4131393
4060910
4023420
4023260

4122950
4131741
4006420
4122648
4106990
4130242
4058370
4007200
4042650
4127881

07.11.2016

Edition: V1.02/2016

Page 24 /71



Brush drive compl (4131391)

Article no.
4131389
4109900
4065050
4123215
4039680
4122763
4008690
4122440
4122648
4122649
4129898
4129900
4131869

4109880
4042650
4017370
4130242
4130258
4106990
4039680
4007200
4131254
4030840
4017370
4131460
4083980
4017370
4129296
4131400
4126535
4128233
4058370
4006420

Page 25/71

Description

Brush base plate

Support

Socket head cap screw M8x12
Gasket

Lubricant synsetral 53B 1000gr
Flat belt pulley 133

Retaining ring 25 A

Gasket

Brush coupling
Flanged bush spec
Roll 40 compl

Roll 40 compl

Counters. hd.cap screw M8x16
Lever

Flanged bush spec

Socket head cap screw M8x25
Adhesive locking middle
Flange bolt

Pressure spring

Hexagon screw M8x50
Lubricant synsetral 53B 1000gr
Hexagon nut M8

Motor 24V 400W 20A
Hexagon screw M6x16
Adhesive locking middle
Poly-V pulley
Hexagon nut M12 Left
Adhesive locking middle
Poly-V-belt 10 P} 1549
Support

Slide bearing 8/10/15x5,5
Bolt

Retaining washer 6

Socket head cap screw M6x10

Edition: V1.02/2016

Quantity

N B E N N N N N B N O N =

N N B D B B B R R B N B R R B B B B B B

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

07.11.2016



Brush drive compl (4131391)

Article no.
4131728

4131535
4083310
4131393
4039680
4065050
4131392
4131390
4127926
4127376
4060910
4127881
4131729
4008630
4131730
4007490
4006420
4017370

4023420
4123205
4128807
4131721
4122950
4023260
4130408
4131787
4006420
4079170
4017370
4131536
4131699
4083310
4131741

Page 26/ 71

Description
Pressure spring

Cover

Flange sock.head screw M8x12
Holder

Lubricant synsetral 53B 1000gr
Socket head cap screw M8x12
Plate

Plate

Cover

Bolt

Retaining washer 8

Tension spring

Lever

Disc spring 10,2/20x1,1

Bolt

Washer 6,4/18x1,6

Socket head cap screw M6x10
Adhesive locking middle
Deflector

Socket head cap screw M8x16
Angle flange

Check valve

Clamp

Thread form screw torx M4x10
Cable tie 200

Connection bloc 2-ways 6 mm?
Holder

Socket head cap screw M6x10
Socket head cap screw M4x20
Adhesive locking middle

Brush housing

Brush housing

Flange sock.head screw M8x12

Brush housing

Edition: V1.02/2016

Quantity

H W R R B B N DN H B R N R B O R R

H O R R R R R R R O HE R R NN W

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

07.11.2016



Brush drive compl (4131391)

Article no. Description Quantity Unit
4083310 Flange sock.head screw M8x12 2 PC
4008340 Handle ball 28 1 PC
4065230 Hexagon screw M8x16 1 PC
4017370 Adhesive locking middle 1 PC
4042370 Washer 8,4/21x4 1 PC
4023420 Socket head cap screw M8x16 1 PC
4005380 Hose 10/14 PVC 0,880
4005380 Hose 10/14 PVC 0,510 M

Page 27 /71 Edition: V1.02/2016 07.11.2016



-
o
>
Q

d

07.11.2016

Edition: V1.02/2016

Page 28/ 71



Lever

Article no.
4131444
4131926
4130471
4131869
4017370
4068140
4017370

Page 29 /71

Description

Lever

Plate

Roll 40 compl

Counters. hd.cap screw M8x16
Adhesive locking middle
Hexagon screw M5x30

Adhesive locking middle

Edition: V1.02/2016

Quantity

H R RPN R R R

Unit

PC
PC
PC
PC
PC
PC
PC

07.11.2016



Deflector

4023420‘@

Page 30 /71 Edition: V1.02/2016 07.11.2016



Deflector

Article no.
4131546
4131691
4130234
4023420
4017370

Page 31/71

Description

Holder

Roll 64

Flanged bush spec

Socket head cap screw M8x16
Adhesive locking middle

Edition: V1.02/2016

Quantity

L N N N B

Unit

PC
PC
PC
PC
PC

07.11.2016



Squeegee compl (4131472)

TASKI

4131708

4131682
A1 23656

41289465

4137907
ADRBZE0

ACRZETD

&=

Page 32 /71

) e O Dy T
5 € 85
e @ e
& e e
W i W

Edition: V1.02/2016

4129221

4131464

4131467

4064740
4131468

07.11.2016



Squeegee compl (4131472)

Article no.
4131464
4131465
4131466
4131467
4131462
4083310
4128166
4129465
4129221
4064740
4131683
4130055
4027970
4031060
4131681
4131682
4131981
4131982
4132301
4068170
4131708
4131980
4017370
4088250
4131907
4123656
4092870

Page 33/71

Description

Squeegee body

Clamping part

Blade 54/3x760

Blade 54/4,5x830

Holder

Flange sock.head screw M8x12
Wire spring

Star knob M10

Hexagon screw M10 spec
Retaining ring 15 A

Castor compl 35/70

Castor compl 50/20

Washer 10,5/20x2

Self-locking nut M10

Lever

Lever

Axle

Guiding castor

Counters. hd.cap screw M5x16
Washer 10,5/35x2,5

Pressure spring

Bolt

Adhesive locking middle

Bush 6,4/16x32

Roll 29

Socket head cap screw M6x45/24
Self-locking nut M6

Edition: V1.02/2016

Quantity

H R R R R HE O HE W R HE B B R N N B N NNNR WR B B R &

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

07.11.2016



TASKI'
Squeegee compl

ro ] e A
e e Con S Ty
) L] o P L]
o o W W

=

4031080
=
ADAEAEN 4131643
2731687 4128485
2088250 4128221
e
4131905 4131484
4128166
L]
4131467
4131907 4131466
4123656 = g i
- 4068170
ADHER0

=)

Page 34 /71 Edition: V1.02/2016 07.11.2016



Squeegee compl

Article no.
4131464
4131465
4131466
4131467
4131462
4083310
4128166
4129465
4129221
4064740
4131683
4027970
4031060
4131681
4131682
4131710
4127953
4068170
4131708
4131709
4017370
4131905
4046370
4042420
4088250
4131907
4123656
4092870

Page 35/71

Description

Squeegee body

Clamping part

Blade 54/3x760

Blade 54/4,5x830

Holder

Flange sock.head screw M8x12
Wire spring

Star knob M10

Hexagon screw M10 spec
Retaining ring 15 A

Castor compl 35/70

Washer 10,5/20x2

Self-locking nut M10

Lever

Lever

Protection shield

Counters. head screw torx M5x20
Washer 10,5/35x2,5

Pressure spring

Bolt

Adhesive locking middle
Holder

Hexagon screw M4x16
Self-locking nut M4

Bush 6,4/16x32

Roll 29

Socket head cap screw M6x45/24
Self-locking nut M6

Edition: V1.02/2016

Quantity

H B R R N N R R B H W R R B B NN W NNNR WRR R B B

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

07.11.2016



Pump

Page 36/71

4053660
4028450

4103370

4131480

Edition: V1.02/2016

4130851

4123169

4028460

07.11.2016



Pump

Article no.
4123169
4131480
4028460
4028460
4131757
4103370
4103370
4053660
4028450
4122625
4066380
4122625
4066380
4122625
4127917
67216
4130851

Page 37 /71

Description
Pump 24V 25W

Holder

Hose with wire 10/16 PVC
Hose with wire 10/16 PVC
Housing compl
Hose 9/16 tygon
Hose 9/16 tygon

Hose with wire 12/18 PVC
Hose clamp 11-16

Hose 5/9 PVC

Check valve

Hose 5/9 PVC

Check valve

Hose 5/9 PVC

Quick connector 4-6
yethylene 4mm

Bolt

Edition: V1.02/2016

Quantity

0,300

0,340

0,085

0,085

0,200

1,4

0,040

0,040

0,800

Unit

PC
PC

PC

PC

PC

PC

PC

07.11.2016



Electrical parts

(=)}
(=]
(=1
(=]
o
—
=t

A\

4131299

=

4122523

4043320

4127063
4131566

4007400

07.11.2016

Edition: V1.02/2016

Page 38/71



Electrical parts

Article no. Description Quantity Unit used for
4131385 Support 1 PC
4131532 Electronics 1 PC
4122523 Socket head cap screw 4 PC
M5x16
4127063 Relay 24V 1 PC
4006430 Socket head cap screw 2 PC
M6x12
4019790 Washer 6,4/20x1,5 2 PC
4092870 Self-locking nut M6 2 PC
4130884 Relay 24V 1 PC
4007400 Washer 8,4/16x1,6 4 PC
4019790 Washer 6,4/20x1,5 2 PC
4006430 Socket head cap screw 6 PC
M6x12
4122973 Horn 1 PC

Lowering unit

4006430 Socket head cap screw 4 PC
M6x12
4122150 Grommet 28 1 PC
4131908 Cable protection 1 PC
4130009 Bumper profile 2,8-3,2 0,205 M
4130009 Bumper profile 2,8-3,2 0,17
4131542 Support 1 PC 7523409, 7523418
4131559 Cable 1 PC 7523409, 7523418
4128119 Lever 1 PC 7523409, 7523418
4131299 Raised cheese hd.screw 2 PC 7523409, 7523418
M3x25
4017370 Adhesive locking middle 1 PC 7523409, 7523418
Charger 7523419, 7523420,
7523421, 7523422,
7523423, 7523424,
7523492
4043320 Charger jack 50A 1 PC
4023260 Cable tie 200 10 PC

Page 39 /71 Edition: V1.02/2016 07.11.2016



Lowering unit

Page 40/ 71

4132030

4131909

4131715

4058370

4131430

Edition: V1.02/2016

D

4126535

4131407

07.11.2016



Lowering unit

Article no.
4131427
4129349
4131714
4131715
4126535
4131909
4058370
4132030
4131430
4131407
4127022
4058370

Page41/71

Description

Holder

Slide bearing 10/12/18x7
Cradle

Cradle

Slide bearing 8/10/15x5,5
Disc

Retaining washer 6
Linear drive 24V 100mm
Bolt

Bush 8,2/12x15

Bolt

Retaining washer 6

Edition: V1.02/2016

Quantity

N P N P P R NN KRR P NP

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

07.11.2016



Charger

hﬁﬂﬂo

4131707

Page 42 / 71 Edition: V1.02/2016 07.11.2016



Charger

Article no. Description Quantity Unit used for
4131698 Charger 24V 25A CL2 1 PC 7523419, 7523420,
220-240V 7523421, 7523422,

7523423, 7523424

4131448 Holder 1 PC

4019790 Washer 6,4/20x1,5 2 PC

4092870 Self-locking nut M6 2 PC

4006430 Socket head cap screw 2 PC

M6x12

4094580 Sealing strip 10x5 0,240

4094580 Sealing strip 10x5 0,240 M

4023260 Cable tie 200 2 PC

4131707 Cable 1 PC

4127114 Main cord 2L SEA 1 PC 7523419 - TASKI swingo
2100picro BMS SEV

4126932 Main cord 2L EURO 1 PC 7523420, 7523421

4126933 Main cord 2L UK 1 PC 7523422, 7523423

4131044 Main cord 2L CN 1 PC 7523424 - TASKI swingo
2100picro BMS CN
seafreight

4131520 Main cord 2L+P NA 1 PC 7523492 - TASKI swingo
2100uicro BMS NA
seafreight

4023260 Cable tie 200 4 PC

Page 43 /71 Edition: V1.02/2016 07.11.2016



Front Cover kpl.

4131482

07.11.2016

Edition: V1.02/2016

Page 44 /71



Front Cover kpl.

Article no.
4131665
4131265
4131881
4127073
4126924
4062780
4053660
4131482
4109990

Page 45/ 71

Description

Cover

LED strap

Cover

Screw delta PT Torx 50x20
Magnetic valve 24V compl
Screw delta PT Torx 40x25
Hose with wire 12/18 PVC

Protection shield

Screw delta PT Torx 60x25

Edition: V1.02/2016

Quantity
2
1
1
2
1
2
0,180
2
4

Unit

PC
PC
PC
PC
PC
PC

PC
PC

07.11.2016



Magnetic valve 24V compl (4126924)

07.11.2016

Edition: V1.02/2016

Page 46 /71



Magnetic valve 24V compl (4126924)

Article no. Description Quantity Unit

4130411 Filter compl 1 PC

Page 47 / 71 Edition: V1.02/2016 07.11.2016



Wire 25 mm?2 4 AWG black (4084170)

S
&
D
W

S
Q
N
ﬂ

4007190@

4078800
4065840

Page 48 / 71 Edition: V1.02/2016 07.11.2016



Wire 25 mm?2 4 AWG black (4084170)

Article no.
4078800
4078790
4065840
4127957
4007190

Page 49/71

Description

Battery clamp -
Battery clamp +
Battery clamp cover
Hexagon screw M6x40

Hexagon nut M6

Edition: V1.02/2016

Quantity

N N N BB B

Unit

PC
PC
PC
PC
PC

07.11.2016



Guidance

4131367

4131530

4131489,

4051890

074042270

4129754

4131690

8502830.
4131659.

07.11.2016

Edition: V1.02/2016

Page 50/ 71



Guidance

Article no.
4131360
4129140
4109990
4132163
4131764
4127073

4131690
4109990
4052060
4131489
4109990
4131492
4042270
8502830
4131530
4129754
4131367
4051890
4122641
4131659
4131672
4126332
4032070
4126397
4124027

Page 51/71

Description

Fresh water tank

Flanged bearing 20

Screw delta PT Torx 60x25
Control board set

Data Save

Screw delta PT Torx 50x20
Height adjustment

Holder plate

Screw delta PT Torx 60x25
Thread form screw torx M5x10
Cover

Screw delta PT Torx 60x25
Drain hose

Hose clamp 16-27

Water connection

Dosing cup

Cord spec

Tank cover

Cord 2

Screw delta PT Torx 40x16
Label ready for

Decorative label swingo 2100pic
Label information

Label max 60°C 140°F
Label instructions of use

Label 2%

Edition: V1.02/2016

Quantity

O B B N R R

N i = = = T <) T =R NS R =

0,37

L I = N = R S RS R

Unit

PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC

07.11.2016



Control board set (4132163)

4127060

4130008 &

Page 52 /71 Edition: V1.02/2016 07.11.2016



Control board set (4132163)

Article no.

4127060

4124476
4130008
4027220
4131895
4131495

Page 53/71

Description

Stop actuator compl

Key switch set

Microswitch

Waved washer 3,2/8x0,5
Raised cheese hd.screw M3x10
Threaded bolt M3x22.2 spec

Cover

Edition: V1.02/2016

Quantity

= 5 N N N BB BB

Unit

PC
PC
PC
PC
PC
PC
PC

07.11.2016



Height adjustment

Page 54 /71

4131513

4131506

4122132
4131511
4040060

4131491

4131880

Edition: V1.02/2016

4131507

07.11.2016



Height adjustment

Article no.
4131504
4131491
4131880
4131507
4131506
4131511
4131512
4040060
4122132
4131513

Page 55/71

Description
Pipe 16/20x153
Rod

Heavy type dowel Pin 6x20

Bush 20/28,6x19
Clamping part
Steering wheel

Hub

Washer 13/37x3
Self-locking nut M12

Cover

Edition: V1.02/2016

Quantity

L = T T = T o T = S SR S R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

07.11.2016



Hub (4131512)

Page 56 / 71 Edition: V1.02/2016 07.11.2016



Hub (4131512)

Article no. Description Quantity Unit

4019690 Counters. head screw M5x10 5 PC

Page 57 /71 Edition: V1.02/2016 07.11.2016



Water connection (8502830)

4085160

Page 58 /71 Edition: V1.02/2016 07.11.2016



Water connection (8502830)

Article no. Description Quantity Unit
4085160 Filling cone 1 PC
4026620 Hose 19/25 PVC 2 M
4026740 Hose clamp 25-28 1 PC

Page 59 /71 Edition: V1.02/2016 07.11.2016



=
c
©
-

—
el
o
—
o
—
=t

4129128
4131476

4109990 ¢,

07.11.2016

Edition: V1.02/2016

Page 60/ 71



Tank

Article no.
4131361
4131474
4130767
4109990
4131478
4131485
4131476
4109990
4131457
4131458
4129128
4109990
4067100

Page 61 /71

Description

Recovery tank

Drain hose
Rubber ring red

Screw delta PT Torx 60x25
Holder

Suction hose

Shackle

Screw delta PT Torx 60x25
Solids filter

Cover

Plate

Screw delta PT Torx 60x25

Hose clamp 38-43

Edition: V1.02/2016

Quantity

H N N R =2 N B R U U B R R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

07.11.2016



Suction hose (4131485)

4051380

oS

$
S
&
S
w

Page 62 /71 Edition: V1.02/2016 07.11.2016



Suction hose (4131485)

Article no. Description Quantity Unit
4130883 Hose socket 1 PC
4051380 Flexible hose 31,7/40,5 per M 0,700 M
4053090 Hose socket 1 PC

Page 63 /71 Edition: V1.02/2016 07.11.2016



Upper part, Tank

4131450
4122553

—
r~
v
™l
ol
—
=

4131364
4126719
4122829
4131439

4023260
4127073
4132038

4122096

07.11.2016

Edition: V1.02/2016

Page 64 /71



Upper part, Tank

Article no.
4131364
4131439
4107380
4122571
4123132
4122676
4122682
4131450
4127073
4130049
4122096
4122621
4122750
4122829
4126719
4122552
4122553
4127073
4131475
4131881
4132038
4129843
4023260
4131733

Page 65/71

Description

Tank cover

Suction plate

Sealing strip 10x10

Sealing profile per m

Vacuum motor 24V 491W 17,4A
Protecting ring

Sealing ring 100/163x6
Holder

Screw delta PT Torx 50x20
Thread form screw torx M3x16
Connection bloc 6-ways 4 mm?2
Gasket

Buffer

Screw delta PT Torx 60x35
Flange bolt

Filter

Float compl

Screw delta PT Torx 50x20
LED strap

Cover

Cover

Hose NW 23 PA

Cable tie 200

Gasket

Edition: V1.02/2016

Quantity

1,050
1,160

H B R N B B N NN H B N W R N R 2

0,870

Unit

PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC

07.11.2016



o
ea

S 4129284

- 4109990

4131363 4131670

|
S8 89
oW NN
NS SR
O W ™

Page 66 /71 Edition: V1.02/2016 07.11.2016



Seat

Article no.

4131363

4131670
4129284
4131711
4109990
4122130
4131720
4007470
4091230
4088700

Page 67 /71

Description

Cover

Driver seat

Decorative label swingo 2100pic
Lock

Plate

Screw delta PT Torx 60x25
Counters. head screw KA35x10
Magnet

Washer 6,4/12x1,6

Washer 3,2/9x0,8

Raised cheese hd.screw M3x8

Edition: V1.02/2016

Quantity

T I = T T NS S S S Ry

Unit

PC

PC
PC
PC
PC
PC
PC
PC
PC
PC

07.11.2016



Driver seat

4131355

4121900@

07.11.2016

Edition: V1.02/2016

Page 68/ 71



Driver seat

Article no.
4131355
4131684
4121900
4131579
4001020
4122950
4131356
4130853

Page 69 /71

Description

Driver seat

Holder

Seat switch set

Spiral cable

Clamp

Thread form screw torx M4x10
Plate

Membrane

Edition: V1.02/2016

Quantity

H OB R N R B R R

Unit

PC
PC
PC
PC
PC
PC
PC
PC

07.11.2016



Electrical diagram

HIT07

L
00 0 0 0 M 131567
E% §: 18¢a¢z \ Power Control Module
s iged - - I
s %~ 7 EFSYe— 1. Thisttie_a__J
N = —O:am-r- & Throtte_b.|
Charger Status Indication ) P ———
Lt Vaawm ; . i
L [2ne = —-Qi‘m Faserve_1_b )_
EETE—— g 5 Lo e h—+ 4131570
L4 immabazera g E —
ATy o o o0 crcger —
L | 6 redLED (Emas) E E - o —
T “
L, | 7 yetow LED (Charging) _g % L
! [ ] ane b
- £ FenLED Enaee 0 __I.Bmm 8
[ | L s Baacey
6. 12C SCL
T RCSDA
CE A0 20 craperrugmin s smcrgrn ) e
[ T swichtor Charger -
~ 243 Brush Prasaune LN
! ! = - | oh | vane
s m—— 2 GND
U e e L , |®|m
e bt a.nc . 1Y
B 5 Brush Fressure MASEncoderl. . 4131573 Treemen
. 4131563 b e 12 4 Encocr
i — 2.GHD o 0
4131559 + ‘II_ - \ xa Smsaing 3 crm o
v G \ 108y |
- I 175A \ H 4.cve
4131558 4131561 2o 5. Shiess o
/'/ - 3nc '
- 4131557 o158 TSRS g e
Operator Control Module | / P sne Sgnalfey zRpe |
. i Key Switch |lI.’ P tne ouND\es e, 1
—— %1 Ky Swich { T / a1 Thotte R
L (p—® woen LED (Ghargea) — = = = — Lo :r L £
: 3 red LED (Error | el E oo
: o X4 Fresh Water
: 4M11__‘: e - 3 Thootte Signal e |
. GM'LI'__JIJ e _ 18w :_'. B dnc o —
i & GND | H I 1 i
e |- zw'u?_' Fe 4131884
0! o p— & nc f
| %3 Emaegeecy Siop ! o w20Bnushiat | !
; tespa ___ 1 5 o Ut I / MAM
! s | 4 Emesgency Stop Ol 11 “13'550 Power z-: ' 4
. % A T 2 Machios Cose 1 )_:_ £) - BATEND L
smmh)__ w3130 A ) ot 2ay o wl
4, Maching Coge 3, : - 1. ; C-':A_—Eh
. Machine Cace _Jy 4'315\” e Mo Rslay + 2+ : @J v
L fi8 Man Rotay _—
[_/ _\'_z.s.-sm‘ -
. (i5 Sest Swich - 2z P ‘_,_."' .
2] H '}j,
xesorenpurs| [ LEPS]
Prboayis e gy 4131566
1. Cbibgh | - 2 T
2 caniion_] 4131571 P 4131577
%24 Flash
el s
3 2N
I -
! & 25 Lamp
4131565 4131564 61 ot et i

4131574

Operating Panel

4128710

Page 70/ 71 Edition: V1.02/2016 07.11.2016



Electrical diagram

Article no.
4129348
4131556
4093130
4131557
4131558
4131559
4131560
4131561
4131562
4131563
4131564
4131565
4131566
4131567
4131568
4131570
4131571
4131572
4131573
4131574
4131575
4131576
4131577
4131579
4131707
4131884
4128710

Page 71/71

Description
Connection cable 2L
Wire

Fuse clip 2A
Wire
Connecting cable 6L
Cable

Cable

Wire harness
Wire

Wire harness
Wire harness
Wire

Wire harness
Wire harness
Wire harness
Wire harness
Cable

Wire harness
Wire harness
Cable

Wire harness
Wire harness
Wire harness
Spiral cable
Cable

Wire harness

Connecting cable 4L

Quantity

R = = T R e R e e R R R T T e e e e e T T e o e e S R S R SR

Edition: V1.02/2016

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

used for

7523409, 7523418

07.11.2016


http://www.tcpdf.org

	Table of contents
	TASKI swingo 2100µicro
	Base compl
	Lower part
	Steering unit (4131239)
	Drive unit
	Encoder kpl

	Pedals
	Brush lowering unit compl (4131396)
	Lever offset
	Pulley (4131701)


	Brush drive compl (4131391)
	Lever
	Deflector

	Squeegee compl (4131472)
	Squeegee compl
	Pump
	Electrical parts
	Lowering unit
	Charger

	Front Cover kpl.
	Magnetic valve 24V compl (4126924)


	Wire 25 mm² 4 AWG black (4084170)
	Guidance
	Control board set (4132163)
	Height adjustment
	Hub (4131512)

	Water connection (8502830)

	Tank
	Suction hose (4131485)

	Upper part, Tank
	Seat
	Driver seat


	Electrical diagram


